Электронные каталоги запчастей для
спецтехники

Новости

01.02.2020

Обновлён и расширен электронный каталог HYUNDAI

02.08.2019

Обновлён электронный каталог CATERPILLAR

Добавлены модели трактора гусеничного типа

12.12.2018

Обновлён и расширен электронный каталог DOOSAN & DAEWOO

27.11.2018

Добавлен каталог запчастей двигателей спецтехники CATERPILLAR

21.02.2016

Расширены возможности поиска внутри модели в некоторых каталогах.

Теперь возможно искать запчасть по наименованию.

JCB ENGINE / 320/40281 DIESELMAX 9812/8000 / Список запчастей


Используемые запасные части.

320/40281GA NA LONG ENGINE - GA.NA LONG ENGINE -
320/03132Gear crankshaft assembly
320/04588Switch sender coolant BLUE temperature M12 x 1.5
320/04521Seal bonded
320/03196Crankshaft
320/09253Kit-main bearing Standard
320/09254Kit-main bearing undersize -0.25mm QTY:A/R
320/09255Kit-main bearing undersize -0.50mm QTY:A/R
320/09208Kit-thrust washer standard
320/03119Seal front oil
320/03029Seal rear oil
320/02669Assembly CYL.HEAD
320/02608Gasket cylinder head
320/02521Bolt cylinder head M12 x 140mm
N/ANot applicable not available
2105/1405Dowel pin
320/04501Gasket water inlet pipe
320/04113Gasket oil cooler cover
320/05567Gasket intake heater
320/06004Gasket exhaust manifold
320/05550Gasket inlet manifold
320/04543Seal C
320/07504Seal Fuel Injector
320/07580Seal Rocker Cover
320/06587Cap fuel injector
320/06588Cap fuel pipe
320/07034O Ring I/D3.5 x O/D7.25mm
320/06530Washer fuel injector
320/06524Seal injector
320/04179O Ring
320/04092O Ring oil filler cap
320/04040O Ring
320/07051O Ring
320/04551Washer bonded seal
320/04057Seal bonded
892/01149Template oil pan sealant pressed sumps only
320/04050O Ring
320/04510Gasket water pump
320/05140O Ring
320/06519Seal injection pump to timing case
320/08009O Ring
320/08007O Ring
320/04162Seal oil-pick-up
320/04208Gasket blk to o/drain pipe
320/01802Block cylinder & bedplate assembly mT3
320/00804Plug core d=62mm
320/00812Sealant omnifit 100M
1317/3318ZBolt M8 x 80 flange reduced hex
320/02006Bolt main bearing M14 x 164mm
4102/4100Adhesive Loctite 5182
320/01788Jet piston cooling
320/01526Dowel flatted M10 x 25
320/01528Dowel M12 x 25
320/02525Dowel ring
320/00805Plug core d=16mm
320/01772O Ring
320/01650Block Cylinder
320/02180Bedplate Machining TIER 2 USING TIER 3
320/00883Plug Core 30mm
320/04082Plug zero leak M18 x 1.5
320/00802Plug core d=36mm
4101/0600Sealant
320/01717Dowel 16 x 30
320/04080Plug M12 x 1.5 Zero Leak
320/07715Valve Drain CCV
320/09210Kit-piston and Rings Standard
320/09236Kit-piston and Rings +0.50mm QTY:A/R
320/09237Kit-piston and Rings +1.0mm QTY:A/R
320/03114Rod connecting
320/09338Kit-big end bearing standard
320/09339Kit-big end bearing undersize - 0.25mm (contains 4 pistons)
320/09340Kit-big end bearing undersize - 0.50mm
320/03040Bolt con-rod M10 x 57
320/03050Circlip
320/09299Ring Kit Standard
320/09295Kit -piston ring o/s 0.5mm QTY:A/R
320/09296Kit-piston ring oversize - 1.00mm QTY:A/R
320/03683Camshaft Assembly
320/03524Tappet valve
320/03677Rod push
320/03612Valve inlet
320/03674Spring valve
320/03533Seal valve stem
320/03689Retainer valve spring
320/03528Valve cotter
320/03616Valve exhaust
320/03647Piece bridge
320/03511Adjuster valve lash
320/03649Kit Rocker Shaft Assembly
320/03617Shaft rocker
320/03650Arm exhaust rocker
320/03653Arm inlet rocker
320/03523Washer spring
320/03656Pedestal rocker shafy
320/03657Pedestal rocker shaft oil feed
1317/3312ZBolt M8 x 50
1317/3315ZBolt flange head M8 x 65
320/04300Pump oil
320/04291Sump oil
1317/3303ZBolt M8 x 16 Flange Reduced
320/00811Sealant loctite 5901 OILPANTOBEDPLATE
333/Y5412Gasket Liquid Gasket(L5900- Liquid Gasket(L5900- INDIAENGINESONLY
4001/2600Oil Engine - For Tier Initial factory fill 15LITRESNOMINAL
320/04013Plug oil drain
320/04542Pump water assembly
320/04514Screw pan head M8 x 25
320/05214Casing Gear
320/05125Setscrew M8 x 20
320/05115Hub idler gear
320/05137Gear HDPTO camshaft idler assembly
320/05117Bolt pan head M10 x 60mm
320/08584Adjuster auto-tension
1317/3308ZBolt M8 x 30 flange reduced hex
320/09020Bracket engine lifting RECYLCLELIFTINGEYE
1317/3408ZBolt M10 x 30 Flange Reduced TORQUETO47Nm
320/09039Label front lifting eye AFFIXTOCYLINDERHE
320/09040Label rear lifting eye AFFIXTOCYLINDERHE
320/04129O Ring
320/04127O Ring
320/20082Kit-heater engine Block 120V
320/04550Heater cylinder block 1000w - 120v mains
721/11976Harness 120V block heater mains power lead
320/04553Washer copper sealing
320/09639Kit-block heater engine 240v
320/04559Element engine block heater 230v 1000w
320/09638Harness block heater L=1500mm
721/12094Cable 230v mains L=2500mm NotShown
320/08598Belt drive L=1835
320/08599Belt drive L=1855
320/08686Belt 8 PK 1909
320/08647Belt drive L=1929
320/08646Belt drive L=1941
320/08601Belt drive L=1955
320/08552Belt drive L=1981
320/08603Belt drive L=1988
320/08609Belt drive L=1995
320/08608Belt drive L=2002
320/08604Belt drive L=2011
320/08672Belt drive L=2079
320/08605Belt drive L=2093
320/08606Belt drive L=2110
320/08600Belt drive L=2121
320/08607Belt drive L=2141

Поиск

Поиск по номеру доступен в каждом отдельном каталоге.